
City of Palmer  
Regular City Council Meeting 

 
7 pm, Tuesday, June 28, 2016 
Palmer City Council Chambers 

231 W. Evergreen Avenue, Palmer 

 
Clerk’s Office: 907-761-1301 

www.cityofpalmer.org   
   

 
 

Page 1 of 133

http://www.cityofpalmer.org/


Page 2 of 133



City of Palmer, Alaska 
Regular City Council Meeting 

7 pm Tuesday, June 28, 2016 
City Council Chambers 

231 W. Evergreen Avenue, Palmer 
www.cityofpalmer.org 

Agenda 

Mayor DeLena Johnson  
Deputy Mayor Brad Hanson 
Council Member Richard Best 
Council Member Steve Carrington 
Council Member Linda Combs 
Council Member Edna DeVries 
Council Member Pete LaFrance 

City Attorney Michael Gatti 
City Clerk Norma Alley 
[...]
preapproval and a resource order. 

J. Effective Date and Termination 
This AOP shall be effective upon execution by both parties and shall continue in effect until a new 

one is signed, unless terminated.  Preparation, review, and/or modification of this AOP, shall 

normally be completed prior to March 15 of each year.  In the event a new AOP is not executed on 

or before March 15 of the following year, this agreement shall continue in effect as written or 

modified until terminated or replaced by a new AOP.  Either party may terminate this AOP, 

without cause, thirty (30) days after written notice of intent to terminate has been served.  

K. Compliance Failure 

Failure of the Cooperator or the State to insist upon the strict compliance of any of the terms in this 

AOP shall not constitute a waiver by either of the parties of its rights with respect to performance 

rendered thereafter or to insist upon full and strict compliance of the exact terms of this AOP. 

 

 

L. Notice 

All legal notices relating to this AOP, including change of address shall be mailed to the State and 

Cooperator at the following addresses: 

 

 

 

Page 62 of 133



 

2016 Annual Operating Plan Page 9 of 10 

 (Fire Department)   

State: 

Mat-Su/McGrath Area                            

101 Airport Road  

Palmer, AK 99645 

 

Cooperator: 

City of Palmer 

231 W. Evergreen Ave 

Palmer, AK 99645 

 

 

 

 

  

  

  

  

  

M. Severability 

In the event a provision of this AOP is found to be unenforceable or void for any reason, it shall be 

considered as severed from this agreement, and the remaining portions shall stand as if that portion had 

never been included.  In the event the unenforceable or void provision is legally essential to the continuing 

existence of the agreement, the parties shall attempt to substitute a reasonable replacement provision. 

 

 

Page 63 of 133



 

2016 Annual Operating Plan Page 10 of 10 

 (Fire Department)   

 

 

 

For the State 

 

By: 

Area Forester: Rick Jandreau       Date 

 

Attest By: 

Area FMO: Norm McDonald       Date 

 

 

 

For the Cooperator 

 

By: _________________________________________________________________________________________ 

City Manager: Nathan Wallace       Date 

 

 

 

Page 64 of 133



 
Page 1 of 2                 AM 16-047 
 
 
 

City of Palmer  
Action Memorandum No. 16-047 

 
Subject:  Authorize the City Manager to Amend the Professional Services Agreement with 
HDR, Inc. in an Amount Not to Exceed $842,107 for Design and Engineering Services for the 
Palmer Wastewater Treatment Plant Upgrades Project    
 
Agenda of:   June 28, 2016  
 
Council Action: ___________________________________________________ 
 

Originator Information: 

Originator: Tom Healy, Public Works Director  

Date: June 9, 2016  Requested agenda date: June 28, 2016 
 

Department Information √: 

Route to:  Department Director: 
 

Signature:  Date: 

  Community Development    

X  Finance  

 6/9/16 

  Fire Department    

  Police Department    

X  Public Works    6/9/16 

 
 
 
 

 

Approved for presentation by: 

  Signature:  Remarks: 

City Manager 
 

 

 

Acting Manager 

City Attorney   

City Clerk   
 

Certification of Funds: 

Total amount of funds listed in this legislation: $ 842,107 
 

This legislation (√): 
 Has no fiscal impact  Creates a positive impact in the amount of: $  

 X Creates a negative impact in the amount of: $ 842,107 
 

Funds are (√): 
X Budgeted Line item(s): 24-01-12-6220 (DCCED Grant No. 13-DC-527) 
 Not budgeted Affected line item(s):  

 

General fund unassigned balance (after requested budget modification): $  

Enterprise unrestricted net position (after requested budget modification): $  
 

Director of Finance Signature:  

Page 65 of 133



 
Page 2 of 2                 AM 16-047 
 
 
 

Attachment(s):    
   Amendment 03 – Exhibit A, Design Scope of Services, Schedule and Compensation 

 
Summary statement:    
 
The City of Palmer must upgrade the Wastewater Treatment Plant (WWTP) to comply with U.S. 
Environmental Protection Agency discharge permit requirements.  The City’s discharge permit has 
been in administrative extension since 2011 pending WWTP improvements.  The City contracted 
with HDR, Inc. more than a year ago to update the WWTP facility plan.  The facility plan update 
is complete.  It is necessary to amend the City’s agreement with HDR, Inc. to design and engineer 
the upgrade project itself.   
 
The project will construct two Moving Bed Bioreactor (MBBR) aeration basins and two secondary 
clarifiers, as well as sludge handling and treatment equipment.  The estimated project cost is 
between $10 million to $14.6 million.  Project completion is scheduled for August 2018.  
   
This action memorandum authorizes Amendment No. 3 to the Professional Services Agreement 
between the City and HDR, Inc. to provide design and engineering services for the WWTP upgrade 
project.  The City must complete the design by mid-December 2016 and complete the upgrade 
project by August 2018.    
 
The source of funds for this design and engineering work is State of Alaska Grant No. 13-DC-527.  
The State determined the City can use this grant for WWTP improvements in addition to the 
purchase of property adjacent to the WWTP.  The project plan does not anticipate the purchase 
of any adjacent property.  
 
In reference to PMC 3.21.230, Governmental and Proprietary Procurements, HDR’s experience in 
preparing the facility plan update and their expertise and knowledge of the project and regulatory 
issues give HDR the ability to engineer and design plans for the improvement project, and 
reasonably limits the source of these design and engineering phase services to HDR.       
 
Administration recommendation:  Authorize Action Memorandum 16-047.  
 
 
 

Page 66 of 133



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 1 of 13 

 

 

AMENDMENT 03 - EXHIBIT A 

City of Palmer Wastewater Treatment Plant – Design Scope of Services, Schedule, and 

Compensation 

INTRODUCTION 

The Palmer Wastewater Treatment Plant (WWTP) operates under an existing APDES permit No. AK-
002249-7. The permit was last renewed in 2007 and has been administratively extended since its 
expiration in 2011. The current APDES permit limits the peak daily flow capacity of the plant to 0.95 
million gallons per day (MGD) and limits the loading of total suspended solids (TSS), biochemical 
oxygen demand (BOD), ammonia nitrogen, and fecal coliforms to the Matanuska River outfall. The 2007 
permit introduced the current ammonia effluent limits (average monthly limits of 1.7 milligrams per liter 
(mg/L; July-August) and 8.7 mg/L (rest of the year)) due to the presence of spawning salmon in the side 
channel where treated effluent discharges.  
 

The existing facility provides screening, aerated lagoon treatment, and Ultra Violet (UV) disinfection and 
was originally designed as a facultative lagoon in the 1970s. The existing aerated lagoon system 
consistently provides BOD and TSS removal. When the ambient and wastewater temperatures are 
sufficiently high in the summer, the plant can achieve some level of nitrification but this is inconsistent 
and the plant is not capable of nitrifying (or meeting its current ammonia effluent limit) for most of the 
year in its current configuration.  

The purpose of this project is to provide engineering design services to the City of Palmer (COP) to bring 
the Palmer Wastewater Treatment Plant (WWTP) into compliance with its effluent discharge permit and 
the Clean Water Act (CWA) requirements established by the Environmental Protection Agency (EPA) 
and the Department of Justice (DOJ) for the Palmer WWTP.  

HDR has prepared a WWTP Facility Plan Update (dated May 19, 2016) that identifies alternatives to 
bring the WWTP into compliance with current and potential future permit limits (particularly ammonia). 
The Facility Plan Update recommended implementation of the needed facilities using a phased approach 
over the next 5 years.  
 

Phase I: Near-Term modifications to the Palmer wastewater system: 

• Initiate grant-funding requests for design and construction of an updated WWTP. 

• Construct a new pipeline from the existing headworks to the new treatment facilities, 

bypassing the existing lagoon system. This will maintain wastewater temperatures and 

keep them from cooling in the lagoons. 

• Construct two Moving Bed Bioreactor (MBBR) aeration basins with a maximum month 

treatment capacity of 1.2 MGD. 

• Purchase and install sufficient MBBR media to treat the projected 2018 average 

maximum month wastewater flow of 0.65 MGD. 

• Construct two secondary clarifiers to remove the solids from the MBBR effluent. 

Page 67 of 133



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 2 of 13 

 

• Construct waste activated sludge (WAS) pumping facilities. 

• Waste solids will be pumped to Lagoon 3 for aerobic digestion and storage. 

• Annual solids removal with a dredge operation pumping to dewatering geotubes stored in 

the lined Lagoon 2 area. Sludge will continue to be limed for elevated pH and applied on-

site. 

Phase II: 

• Additional media should be added to match Palmer’s population growth and wastewater 

flow until the flows near an average maximum month flow of 1.2 MGD (1.0 MGD 

annual average). 

Phase III:   

• In the event that the wastewater flow rate reaches an average maximum month of 1.2 

MGD, an additional MBBR train (concrete tanks, aeration grid, diffusers, retention 

screens, and media) shall be required. An additional MBBR cell system as proposed will 

provide up to an average maximum month flow of 1.8 MGD (1.5 MGD annual average)  

• Grit removal facilities should be considered in the future to reduce maintenance and 

potential grit accumulation in the aeration basins. 

   

We propose to perform design of these improvements as an amendment to our Palmer Wastewater 
Treatment Plant Facility Plan Update contract. Our proposed Scope of Services, Schedule, and Budget 
tasks included in this proposal pertain to the Palmer WWTP Phase I Improvements only and include the 
following: 
 

• Task 1  Preliminary Engineering/35 Percent Design 

• Task 2  Equipment Pre-Selection/Pre-Purchase 

• Task 3  60 Percent Design 

• Task 4  Contractor Pre-Qualification 

• Task 5  Final Design 

• Task 6  Bid Period Services 

• Task 7  Project Management 
 

Each of these tasks is described in more detail in the Scope of Services section below. 

   

BASIC SERVICES 

Task 1 – Preliminary Engineering/35 Percent Design 

Objective 

Establish the preliminary engineering requirements for the Palmer WWTP Phase 1 Improvements (as 
identified in the Introduction).  

Page 68 of 133



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 3 of 13 

 

Approach 

• Conduct a workshop with City staff to discuss project concepts; City preferences for equipment 
types, layout, and controls; define site survey; and topographic survey needs. Sub-consultant 
CRW Engineering Group, LLC (CRW) will perform the topographic survey. 

• Sub-consultant Shannon & Wilson (S&W) will perform subsurface exploration for the Phase 1 
Improvements. Following exploration S&W will perform laboratory testing, and provide 
geotechnical engineering recommendations to assist with planning, design and construction. 

• Prepare a Preliminary Engineering Report (PER)/35% Design to define the project with a unified 
design concept to allow development of a realistic opinion of probable construction cost which 
will allow for an informed review by the City. Anticipated components of the PER are as follows: 

o Identify and evaluate facilities improvements options. 

o Conduct hydraulic analysis and prepare hydraulic profile. 

o Establish and document the design criteria, including: 

� Flows and loads to the facilities being improved 

� Water quality and solids quality requirements 

� Disposal requirements 

o Develop mass balance and process flow diagram for the facilities being improved. 

o Develop preliminary process design including: 

� Summary of unit process design criteria and projected operating conditions. 

� Process flow diagrams for unit processes for facilities being improved. 

� Process narrative for individual unit processes. 

� Sizing of major equipment. 

� Preliminary equipment lists and data sheets for major equipment. 

� Equipment layouts, including major piping and valves. 

� Chemical storage and feed requirements. 

� Utility requirements 

o Develop preliminary site and civil design including: 

� Site plan showing new and existing structures. 

� Preliminary yard piping plan (major piping systems). 

o Develop preliminary structural design including: 

� Footprints and sections of major structures showing major equipment. 

� Structural design concepts, including conceptual design of foundations and 
preliminary sizing of wall and slab thicknesses. 

� Structure dimensions. 

o Develop preliminary electrical design including: 

� Preliminary electrical load list. 

� Electrical service requirements. 

Page 69 of 133



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 4 of 13 

 

� Standby power requirements. 

� Electrical power one-line diagram. 

� Preliminary equipment lists and data sheets for major equipment. 

o Develop preliminary instrumentation and control design including: 

� Control philosophy. 

� Process control descriptions. 

� Preliminary Process and Instrumentation Diagram (P&ID) drawings for major 
equipment and systems. 

o Develop preliminary implementation and procurement plan including: 

� Preliminary construction schedule. 

� Equipment procurement plan including potential sole-source, pre-purchase, pre-
qualification or base-bid candidates. 

• Use the services of senior design personnel, including third-party review for process (North Bay 
Water Consulting Engineers LLC) and I&C (Snowdweller Industrial, LLC), to conduct a detailed 
review of the preliminary engineering report. Document quality assurance/quality control 
comments and responses.  

• Prepare for and conduct a review workshop with City staff to review comments and solicit input 
regarding the preliminary engineering report following a one-week comment period.  

• Develop preliminary opinion of probable construction cost. Sub-consultant Alaska Construction 
Management Inc. (ACMI) will perform cost estimating services for the Phase 1 Improvements. 

• Following the review meeting, address comments from the City, and finalize the preliminary 
engineering report. 

City Involvement  

• Perform a timely review of submittals and provide a single set of reconciled review comments.  
Consultant schedule includes an allowance of up to one week for City review of the PER. Any 
duration longer than this will result in Consultant schedule adjusting accordingly. 

• Participate in the site investigation and workshops. 

Assumptions 

• Up to two Consultant staff will attend the project concepts workshop in the City of Palmer and 
the review workshop via teleconference. Review workshop will last up to four hours. 

• Consultant will prepare and distribute review meeting minutes. 

• Preliminary cost opinion will be for budgetary planning purposes to support project funding 
requests. Consultant will attempt to provide a range of accuracy based upon AACE International 
Recommended Practice No. 17R-97, Class 3, 10 to 40 percent project definition, +30% to -15% 
Range of Accuracy.  

Deliverables 

• Review meeting agendas and notes (electronic file in .pdf format transmitted via e-mail) 

• Draft Preliminary Engineering Report (electronic file in .pdf format transmitted via e-mail) 

• Final Preliminary Engineering Report (electronic file in .pdf format transmitted via e-mail) 

Page 70 of 133